REPAIR PARTS FOR MODEL 45-0265 - BOX SCRAPER/GRADER BLADE

PARTS LIST FOR MODEL 45-0265 - BOX SCRAPER/GRADER BLADE

REF.| PART |QTY DESCRIPTION REF.| PART |QTY. DESCRIPTION
NO. NO. NO. NO.
1 63656 1 Hitch Assembly 13 46853 2 U-Bolt, 3/8-16
2 46848 2 Frame Tube 14 43015 26 | Hex Nut, 3/8-16 Thread
3 24223 2 Frame Brace (End) 15 43083 4 Hex Nut, 5/16-18 Thread
4 24224 2 Frame Brace (Middle) 16 43086 4 Lock Washer, 5/16"
5 63506 1 Pivot Reinforcement Bracket 17 43003 26 Lock Washer, 3/8"
Assembly 18 43070 18 | Washer, 3/8" Std. Wrt.
6 24233 1 Blade 19 43038 1 Pivot Lock Pin
7 24231 1 Clevis Bracket 20 44044 2 Clevis Pin, 3/8" x 3/4" Lg.
8 63507 1 Scarifier Bar (Assembly) 21 46855 1 Cotter Pin, 3/16" x 2" Lg.
9 24237 2 Box End Plate 22 43055 2 Hairpin Cotter, 3/32" #3
10 43432 18 | Hex Bolt, 3/8-16 x 2-1/2" Lg. 23 43343 1 Hairpin Cotter, 1/8" #4
11 43350 4 Carriage Bolt, 3/8-16 x 1" Lg. 24 23336 1 Washer, Special
12 44326 4 Carriage Bolt, 5/16-18 x 1" Lg. 47056 1 Owners Manual




FULL SIZE HARDWARE CHART

)

B g/ﬂ §/1

" x 1"0 5/16"x 1"0
CARRIAGE BOLTOCARRIAGE BOLTO
(4 pcs.) (4 pes.)
]
—
—]
— 18
—
1
]
N——"
3/8" x 2-1/2"0
HEX BOLTO 3/8" WASHERDO
(18 pcs.) (18 pcs.)
19
<> 21
20
CLEVIS PINO
O 3/8" x 3/4"0 i
(2 pcs.)
PIVOT LOCK PINO COTTER PINO
(1 pc.) 3/16" (1 pc)

~

o L

2

3/8" U-BOLTO
(2 pcs.)

ALY

22

2
HAIRPIN COTTERO
3/32" (2 pcs.)

3/8" HEX NUTO
13 (26 pcs.)

D"

5/16" HEX NUTO
(4 pcs.)

_16

5/16" LOCK WASHERO
(4 pcs.)
17

—

WAL

3/8" LOCK WASHERO
(26 pcs.)

3

24

HAIRPIN COTTERO SPECIAL WASHERO

1/8" (1 pc)

REPAIR PARTS
303 West Raymond
Sullivan, IL. 61951
217-728-8388
www.agri-fab.com

(1pc)



